IMER U.S.A. Inc.
WORKMAN 350 Concrete Mixer

DRAWING 1.2 WORKMAN 350 CONCRETE MIXER

-12-
(R4)




IMER U.S.A. Inc.
WORKMAN 350 Concrete Mixer

SPARE PARTS

DRAWING 1.2 (WORKMAN 350 CONCRETE MIXER - 1119603)

Ref. Pn. Description NOTES
1 2205219 PULLEY COMPLETE+DRVE SHAFT
2 2209500 NYLON BUSHING
3 2204320 BEARING l5205Z
4 2202180 DRNVE GEAR
5 2228600 DRIFT + PIN 1481 MBx45
6 2250533 DRUM COMPLETE
7 2250089 |MIXING PADDLE ASS'Y BSL 350
8 2257702 CAP
9 2222061 BOLT 5739 M 8X20
10 2202320 |[CROWN RING
11 2250465 DRUM BOTTON HALF
12 2250140 DRUM TOP HALF
13 2222198 BOLT
14 2223921 NUT AutobLM12
15 2259353 SHROUD
16 2222420 SCREW
17 2209450 NYLON BUSHING
18 3201854 DUMP SHAFT
19 2227260 |CRCLIP 3653 E34
20 3201962 PROTECTION SHROUD
21 2205201 PROTECTION SHROUD
22 2202110 DUMP GEAR SMALL
2 2209400 NYLON BUSHING
24 2202240 DUMP GEAR LARGE
25 2224720 WASHER D 25x50
26 2204380 BEARING 130208
27 2204380 BEARING 132209
28 2216210 FELT WASHER
29 2208600 GREASE SEAL
30 2230500 ZERK FITTING M 24x1.5
31 3201423 SPACER
32 2223880 NUT
33 2248746 DUMP PEDAL/COMPLETE
34 2231300 SPRING
35 2255740 |TOW-BAR COMPLETE
36 2292288 SPRING LATCH
a7 2234861 TOW CHAIN
38 2256490 TELESCOPIC_FOOT
39 2223920 Nut 7474 M10
40 2248665 PEDAL
41 3201950 |ARM ASS'Y
42 3201876 |ARM ASS'Y
43 2249253 CANOPY REAR SECTION
45 3201428 BAR
46 2227868 SPACER
47 2249309 |CANOPY-DOOR ASS'Y
48 2287459 |D. PLATE
48 3201253 ID. PLATE
49 2288787 RVET
50 2222145 BOLT 5737 M10X80
51 2253995 |MOTOR MOUNT
52 2253996  |MOTOR MOUNT PLATE
53 2205518 PULLEY
54 2224430 WASHER 5593 ¥ 14X36
55 3206855 SCREW 5737 M14X80
56 2248216 |AXLE COMPLETE
57 2223923 SELF-LOCKING NUT M8
58 2247896 RUBBER SPACER
59 2259673 FENDER
60 2224204 WASHER 6593 ¥6x24
51 2222060 BOLT UNIS738 M8x20
62 2211407 WHEELS
63 2223980 NUT
64 2211988 BELT FTD SPA1632
65 2229350 DRIFTPIN 5640
66 2200075 SHAFT
67 3206881 SPACER_
68 2223928 NUT M14
70 2222146 BOLT " 5739 M10x30
71 2235452 PLASTIC CAP
72 3207782 STIRRUP SX
73 3207781 ) ([STIRRUP Ibx

-11 -

(Rd)






